TANIT—=5F%v b
I {TERBAE

HKIS

BT FIE T EMREFICEKEL TS,
MFEHAE T RICHRATHLERZITLHE TS EEE LY,
AEFZERANBITEHREA LI,
KBS, BHRACHSBLARBOMBLOTEALT LA,

ARRIE, TRISTIEHOARTHAETT.
sl %Etﬁ%ﬁ:@i‘t%b‘i&éiﬁA( . BONIHEEWVWEIFORFEIEIZTEKRSIZEL,

[i4] [T % BENAAILI—FF vy b+

F ® ERERX N

a — K N 15004-AF010

HIERBAE E04261-F43130-00 Ver. 3-3. 01
EiREmEn® G1950JJ-CD

A—Hh—HE AN 42T Lyt WRX STI  GRB
TV UREAK EJ207

F X 20075 10A ~ (FHA)

i % CEE%H1E]

CIXFY—REIZAR—ILFOERIEOMIALEIZLY FT,

DAV AFIIUE, T UORAN—DOMIARBEIZHY FT,

) —TILITHO)—FRYTDRADLYR—EDHBIEHEIZ. ALY —F

f?iﬁﬁwétw~/—7»177U—%$v7xwmﬁwﬁf%ﬁ<

Al o

CF AL TAIILEDEBENA ALV BRESERMBEETCTNS =0,

H—FrSAT7ILETOFERITEITTLESLY,

s TR TR —FAssylTHBE, MEECHORELATEEEA,
EUYOBMBLERFLYRL L BETLY O XY RA v FEEFMALT
&Ly,

MK+ D BAMETESIICE I+ TS VTORNLABELELY FT,

[l E BB o )

L= S 30y —TF v K(a— KNe.70020-AF010)
CHRDISUAAIL(B0TS5R0.50~1.00)
CHRmDAAILT 4 ILE

XESEMOERIE, 2008F11BBRENDLDTY,
2008&1 BLZICERINEEMAQBERICONTIH., SERBRZICAMLEbE LS,

o &T D e %
B 3TN B CIL I L
3-3. 01 2008/11 PR

2008F11A25B %17 (REWEES. &) BWTvF -7—- IR



IN—Y ) Xk

EXd 2— FNo. & % ESIIRZES B
1 |15006-AK003 ALY —5a7F 1 ﬁ
2 |615630-K00020-00 |7 4 7%+ —EAssy 1 ©3
3 |2599-SA010 TRYF AL LRI B 1| ({0 |mop=15
4 |15999-AK001 OY >4 JASO 3056 || — |RE& $55.6
5 |G15721-F43140-00 |# A L% —F X F—Nol e
6 |615721-F43150-00 |44 LY —F R F—No2 1
7 |G15721-F43160-00 |44 LY —F 2 F—No3 1
8 |G15750-K00770-00 |# A LU —FHK—Z Nol 1| @aro |45 -60cm-90°
9 |G15750-K00860-00 |# A L& —FHK— No2 1| @a—o |45 -65em-90°
10 |G15731-F43150-00 |T7 # 4 FNo.1 1| e
11 |G15731-F43160-00 [T 7 # 4 KNo.2 1 %
12 |G15731-F43170-00 [T 7 # 4 KNo3 | [T
13 |615731-F43180-00 |T7 % 1 KNod ]
14 |G15731-F43190-00 [T 7 # 4 KNo5 (I N e
15 |G15731-F43200-00 [T 7 # 4 KNo.6 (I
16 |G09971-260030-00 |R =—4 1
17 ARAREERS LRI M 0| @Y |=10
18 F v kM4 19 | 67
19 TL—rT vy v N4E 40
20 ARJL kM6 L=20 9
21 ARJL ~M6 L=25 1
22 IS5V UMEF Y 6 s | &)

-1-




IN—Y ) Xk

EX] 32— Fhe. & % ESIIEEE: S

23 RTYUT Ty v N6 0l ED

24 PA Y [ 12

25 PAP IR [ BN :: 2

26 AL M8 L=35 1

27 F v kN8 1 )

28 RTY T T N8 2 | ED

29 TL—rT vy N8E 3

30 |G09353-260010-00 |R A o 4

31 [15719-037100 AKYSL— b 3

32 699518-010001-00 |J7 A 7R Y—T 1 ﬁ

33 [15719-076100 RIAFLFa—T 1| i |Doso00
— o (&)

34 |609326-K00010-00 |H#—EF—7 (DY uy i

35 845y 7 (X) 10 | =

36 845y 7 (H) 10 | =

37 [93050-002100TP  |HWikEtEAE 1

38 |E04261-F43130-00 |Ex{fHiBA 1

MKIN=V Y FADRBZHNRBAT HERE. MESA-—VELELTHRELTHDS A, B 5—IC

BEVEDECES
ZECLUH—
TEL:0544—-—29—-—1234
FAX:0544—-—29—1151




1. /J—2IL/A—YERHS L
#

EEZBROBAIC, TV VAAMLNEEBLNYTIDIAFTAWFERNLTLESL,
DY BREEEERUMEGAESICECTHhREZTHE>TLESL,

MNYyTIVDOIAFTRHEFERNL TS,
Q7 oFAN—FEHLTLIEELY,

@7y rNUNRRVEGEFERDIA T I TAN—FWMH LTS,
B/ —=<NITF7o)—FHRY I REMNLTLL S,

G)RABMLRIL FZEESA LT EESL, (B1-1)

6) FICEM BRI FZEESMLTLEEL, (E1-2)
MZToooFANFIRVDTLEELY,

m4 IWRERHNALTLESLY,
- BY tg#%wﬁ:@hitwfsle-ﬁ
=2

L=
HTIMEZHAELTLESLY,




2.

X
7
2

v FN—YHET T
W I~|7<J/ — Y (AFANI—=5aAF , PE3IYFAEFRIVEB, ALY —F5FK—AN1, 71 ILY
L%I\?g gbﬁj”}'ﬂ' EAssy) DU—LE, RO, TF— /1 — I X X ORMDEBEANE NS &
— \°

2—1.XT7H4 FOMEILT

MZT7HA ENoT~No.6ZHD & S ITHILITTLEEL,
(IZ 1-1, ®2-1-2)

s TF7HA KNo.1 (P10x1)

$riF

c A AL —5a7 (PIx1)

s ITF7HA KNo.2 (P11x1)
s ITF7HA KNo.3 (P12x1)
s ITF7HA KNo.d (P13x1)
s ITF7HA KNo.b (P14x1)
s ITF7HA KNo.6 (P15x1)
s RANMSERS2 VRIL EN4 (P17x19)
-+ v M4 (P18%19)
s JL—r7 v wMA (P19x38)
Z2-1-1

EIT7HA FORBZERNET, TCERERERLT e e
@~Kﬁﬁﬁ%ﬁ@>$whmwﬁ# THA FORAIZRE < VAT SR SR
Sl T T EE D, (B2-1-3) s -

7h AN
(RHRED)

5HA ‘ 7y5eM4

Ty M4

F2-1-3




2—2. ALY —ZaT7OEWfTIT
—No.1, No.2, No.3Z {R {1+ L T <

t‘él,\ (H2-2-1, &2-2-2)
AT —5ZF—No1 (P5x1) - 75004 v kM6 (P22 x 8)

A AN —F5XT—N2 (P6x1) - RTYV T Ty wM6E (P23 x8)
F AT —F5XT—N.3 (P7Tx1) - TJL—2T v v M6A (P24x8)

- RJL kM6 L=20 (P20 x 8)

M2-1. THHAHEAAINI—FaF7REITHA FIZHFAILI—F
>

1. (6):6*:1’3)1« k%4 L1=CERIZ. 7KJL bM8 L=35, X T
oG Ty o8, TL—2 Ty o v N8 & B
FTLEEL, (F2-2-3)

- /RJL FM8 L=35 (P26x1)
cRTYTT J‘/'\"MSFﬁ (P28 x 1)
- TJL—r vy v NM8A (P29x2)

v M6 (P24 x2)
(P27x1)

"y M8 (P28 x 1)
v wM8AE (P29x1)



(4)‘|'\T»r&l-:t7734 FAFSHLEWESICAANLI—FAT7ORFHEELZRHEL. KGO ZETH-
\

28 NN ERMAFIFL, FHELBEWIEZERALTLESL,

A EB

I@ BELANMOLGEVNWE S ITERMAF TS,
BET BN HYFET,

.;J’ ’Z

\_\]I

4L a7 EEHICERST
F}E| N 1/7—3

2 —3. 75 TR Y —FAssyOQELft T

(1)O Y2y JASO 30561 vA A ILEBBSERL
TLESW,
- 0> JASO 3056 (P4x1)

QT7HE T2 —FEAssyOREIDEIC. O 7 =4t
F. ZRAYFAURRILIBEFERLT, #4710
AR IFEICTZF T2 —FEAssyE BT 2
Ly, (F2-3-1)

7’;“7°’)‘lﬂ‘ :EAssy (P2x1)
A 2

H—FEAssyNTFTHTHHEE. EH
% - AW
v

<
FREORSIFELTLESL,

AN FE

@72 YF Ay MR FEFIITHRE. FLILUFEHEALTIESL,
%ﬁggz‘%g&%?«()biﬁh~ﬁ HEFFBECLDII OO TOYIDOHEFE3IZECT

2—4. AN —5HR—RADWMFIF

MRNAFLFa—TE00mMDESIT2RTE L T EL,
- RANRALF)LFa—T (P3x1)

DTFPATRY—TEUTOESICHI LT &L,
s JF7ATRY—T (P32x1)
280mm - - - P32QD
220mm = - - P32

B)VAA4INY —FHR—ZNe.1122-4. (1) T300mm(Z LI EF L
FFRANASILFa—T E2-4 (2)’CZ8 mm(Z L) B L 1=
27ATRAY =T (P2O) EWMMA T, R/1 5L
Fai—JDWmEE2(Zy F(H)TEEL, 74F
%Ti?;(?X'J-?’&IEIEL'C(f:éL\O

1
ALY —FHK—KNo.1 (P8x1)
145w 7 (H) (P36)
INASIILFa—T (P33)
-4, (1) T300mmIZ ¥ ¥F L 1= D)
s JT7ATRY—T (P320D)
4

i2 iZ)'CZBOmmIJ‘-JJEFﬁ L=t m)

{/70)90 BT 74 TR —TE#mBFIT




M)A ANI —FHKR—AN0.2122-4. (1) T300mmIZE) B L
ANAZILFa—T &, 2-4. (2) T220mmIZ LB L
F227AF7ARY)—=T(P32Q) ZEWfFI1F. R4 5
Fa—TO@HERIAT Y () TEEL. 74F
ETI7ATR)—TZEELTL S,
(2-4-2)

A AT —FF—AN.2 (PI9x1)
R A5y T () (P36)
s ANAFIFa—T (P3I)
(2-4. (1) T300mmIZENBT L =5 D)
s J7ATFTR)—T (P32Q2)
2-4.(2) T220mmIZEIMT L 1= D)

249 T4 D0 BT 1y T 427 E60mmDE
EHIFTIFATRY—TE2RAFF TS,

SHR—ZAN1ZF7HE TR Y —TFEAssyDE
FANY—ZaT7OE@MEBFAIZRA T
v, (EK2-4-3)

D0 flFET7H TR —FAssyIZEfT

2 —5FHR—ZNo.1, N2 L EBIR AN F 59 558
AL, AA4IWVY—FHR—ZNo1, N2 Z B4t L.
BT HEREUE>TLIZEL,




SHEmL

R—ZRNo1, ANV —FHK—RN2E T Z TA Y —FAssye A M IILI—5a7I

-7

=L T—TEERLENT

ICFHLEVESICERMTITT
R—ZANo2[CEBE AN NMY

AFMITEAL, T
WY —FFR—RNo.2

AANYT —FR—Z N

2-4

(‘\

DAINAZIVFa—7T
[FTTLFEEy,
Y —EF—7 (P34)

T
E
7__
(1) 714 VvEZERAL T,

@AY




3./—7<J)L/N\—YiNLT

M1 @) Tl LI-BGRREAMD I+

; S UTHN—DD. TL— FEBRSN L. TF T T THR—I Ay
{EEL, (B3-1, B3-

VaiZBEELT 2)

- JL—rDvy P vMA (P19x2)

- JL—2T v w6 (P24x2)
vy MR KE (P25x2)

AV DVAFBAEYSRIE. TL—rT v v MR KE TL—2D v M6R, TL—2T v w4
FAOIETERMFIF TSI,

n,

R—EF AN —FHh—ABFHLELE
s SHMYMIETH> T &L,
(R3-3, ®@3-4, §3-5)




QA4 NI —FHR—AN2&
TWNE SIS, ToFTY
CEEN, (H3-6)

BOT7HA FOBMOMES VT TS Y
PHMAERAL. A 2F T U HERIAL ' o ond
LEHALCEMTINSERESECL | | SO
TLEEW, (”3-7) | 220 =
DEAEH Cl=th, NEVRESCHITS & DD

OArvF Iz FEEBRMRMFFTIESL,

X 3-7,

OERBARUDOITHA FEA VT T 05 EDIERM
ARV EBMFTLESL, (H3-8)
- AR (P30x4)

(7)35’»‘?%&(3’%’01’:&')s 20V RN NRERDESIC
PE-oTL LSy, (K3-9)

_‘]0_



4. L—o o899 arv)o—Fy FET

v3rA K (3 — FNo.70020-AF010) D ER#RFRBAEICEL T, L—Y VT4 Y
"y REEWMARMIF TS,

5./ —<IJLIN—YRTI+

MNYTIDIAFRIHEFERFIFTTLEELY,
QFRDAANT AN EEZTETEH—FAssy[ZEAFIFTLES LY,

NI VoA AILEANTLESLY,
-HKS!IDQDT4”®$E%§B%%UEL$TO

DT ZRBL. UTOERZTHE>TLEZL,

>

IO VEIDUEBRKLEBR (IO UAAIVBIBTSCUE) . A ILRADNGNI £ ZE
BRELTLIEEW,
>

CUBSRB. IV UAMILABEEEASTVANTAILLRILS—CTHEELTLEEL,
i5iiui|~/\zl\&u BEBAOIA TSV THN—ZFBHITTL S,

7]'4()1«7_5 SAF7ENINRFHLEL
—=bY,

7I~7J'4’)l/9 SATF—N2ZEBEE L
L=20&., 702 F/ANU/ISORBIZAR
T+2367>3L\0(H54)

AN
R

s \UANIH

N\

SENNE
N\ ll:,\‘rﬁlé\

T | T
Nt JIC
| E%ud

SN N
NN

\
\

%‘“‘J/{—’EE&HH’T {fEaly,
. W) —=SHKR—RETFUVENAN—DNFEHTEH55R

FRARDOO—FEFFTIEEL,
(Eg5-2)
- AR L=+ (P31)

KEUT HERER TR, BTEIRGAZED MM TROER] ISR > THBEXEETHE>TLILEEL,

_‘]1_



_‘]2_



#BAEH TvF-H4—IX
T418-0192 #ERE L =EmIL1L7181
http://www.hks—power.co.jp/

_‘]3_



OIL COOLER KIT
INSTALLATION MANUAL

HKIS

Installation must be done by a professional.
Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2 Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT OIL COOLER KIT

PART NUMBER 15004-AF010

APPLICATION SUBARU IMPREZA WRX STI GRB

ENGINE EJ207

YEAR 2007/10- (Applied A Model)

REMARKS % This kit was designed on a JDM vehicle and has not yet been tested in

other markets.

Modification of the exhaust manifold’s insulator is required.

Modification of the front bumper, inner fender, and under cover is required.
The factory air cleaner box must be removed in order to install this product.
Do not use this product for an off-road travelling such as dirt trial since the oil
filter's position is lowered to the bottom of the oil pan.

The adaptor thermostat cannot be connected to the sensors of the oil
temperature and oil pressure.

Use a drain bolt, oil pressure switch, etc. to connect these sensors.

For adequate cooling performance, the fog lights must be removed.

[Required Parts]

HKS Racing Suction Reloaded Intake Kit (P/N 70020-AF010)
New Engine Oil (4.0litter — 5.0litter)
New Oil Filter

2 This application was confirmed by November, 2008.

REVISION OF MANUAL
Rev. Number Date Details
3-3.01 2008/11 1% Edition

Published in November, 2008 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS -+t eerreenieniiuniiiiiiiiiiiiieiisiisiiseneeneenen 1
PARTS LIST +evrrenrereneurenetmaetetttteittitietetiet ettt eet et eeatetatttet et aeeteeaesaeesreetaeetarnenaeesses 2
1. REMOVAL OF FACTORY PARTS «:eueututeuttuiiuiiiitiiiiiiissisasas st asansanans 4
2. INSTALLATION OF KIT PARTS  +:eerrteuttutituiiiiiiiiiriie s e s st sassassan s san s anssans 5
3. MODIFICATION OF FACTORY PARTS -+ treuttteutttttttatiitiiittiiieteiisteiatreaettastesieteeasaeeaaaaain. 10
4. INSTALLATION OF RACING SUCTION RELOADED INTAKE KIT «:eeeeereemmnminininie 12
5. REINSTALLATION OF EACTORY PARTS -:+:ctreeutturtuttnmiuiiiiiiiiiiiiisisaiasisassansinsansanns 12
INOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service
operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service
and repair procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are
correct. Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in the
factory service manual.

IATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to
avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

‘SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

& WARNING: Indicates risk of serious injury and/or possible death.




PARTS LIST

NO. DESCRIPTIONS QT IMAGE
1 Oil Cooler Core 1 3
2 Adapter Thermostat Assembly 1 Q@;
3 Attachment Bolt B M20 P=1.5 1 (o
4 O-ring JASO 3056  |.D. 55.6mm 1 | Se—
5 Oil Cooler Bracket No.1 1 =
6 Oil Cooler Bracket No.2 1 N
7 Oil Cooler Bracket No.3 1 E%
8 Oil Cooler Hose No.1  45°-60cm-90° 1 Qe
9 Oil Cooler Hose No.2  45°-65cm-90° 1 Sar—
10 |  AirGuideNo.l 1 )
11 Air Guide No.2 1 EQ::,-
12 Air Guide No.3 1 [T
13 Air Guide No.4 1 B
14 Air Guide No.5 1 C—
15 Air Guide No.6 1 — =
16 Spacer 1 '/)
17 Hexagon Socket Button Bolt L=10 19 GK@
18 Nut M4 19 )
19 Flat Washer M4 40 <]
20 Bolt M6 L=20 9 e )
21 Bolt M6 L=25 1 )
22 Flange Nut M6 8 i‘? |
23 Spring Washer M6 10 @l
24 Flat Washer M6 12 ]




PARTS LIST

NO. DESCRIPTIONS QT IMAGE

25 Flat Washer Major Dia. 2 <1
26 Bolt M8 L=36 1 e )
27 Nut M8 1 @I
28 Spring Washer M8 2 @I
29 Flat Washer M8 3 <>
30 Sponge 4

31 Sponge Sheet 3 P sccniusinc
32 Fire Sleeve 1 f:‘

33 Spiral Tube D=20 L=2000 1 P
34 Thermal Tape 1m 1 Zﬁ|

35 Tie Wrap (L) 10 ———
36 Tie Wrap (M) 10 ——LY
37 Instruction Manual 1

38 Installation Manual 1




1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Disconnect the negative cable from the baitery.

(2) Remove the under cover.

(3) Remove the front bumper and fog light on the
driver's side.

(4) Remove the factory air cleaner box.

(5) Remove the bolt from “A”. (Dia.1-1)

(6) Remove the bolt from “C”. (Dia.1-2)
(7) Drain the engine oil.
(8) Remove the ail filter.

NOTE
- Prepare a waste cloth or container to catch
oil spilled when removing the oil filter.




2. INSTLLATION OF KIT PARTS

2% Make sure there is no scratch on kit parts (Oil Cooler Core, Attachment Bolt B, Oil Cooler Hoses, and Adapter
Thermostat Assembly). Remove foreign objects from parts.

2-1. Assembly of Air Guide
(1) Assemble the Air Guide No. 1 to 6 with the Qil Cooler Core as shown in Diagram 2-1-1 and 2-1-2.

= Oil Cooler Core (P1 x 1)

« Air Guide No.1 (P10 x 1)

= Air Guide No.2 (P11 x 1)

« Air Guide No.3 (P12 x 1)

« Air Guide No.4 (P13 x 1)

= Air Guide No.5 (P14 x 1)

« Air Guide No.6 (P15 x 1)

- Hexagon Socket Button Bolt M4 (P17 x 19)
* Nut M4 (P18 x 19)

- Flat Washer M4 (P19 x 38)

NOTE
Hex Socket Button Bolt M4

e

place the head of the provided Hex Socket Button Bolt M4
towards the inside of the Air Guide. (Dia. 2-1-3)

Air flows inside the air guide while driving. To reduce air resistance,
Inside Washer M4

Air Guide
[(Shaded Area)

Outside‘ \ Washer M4

Dia.2-1-3 Nut M4




2-2. Installing of Oil Cooler Core

(1) Temporarily install the Oil Cooler Bracket No.1, No.2, and No.3 to the Oil Cooler Core and Air Guides assembled in
2-1. (Dia.2-2-1, 2-2-2)

* Oil Cooler Bracket No.1 (P5 x 1) *Flange Nut M6 (P22 x 8)
= Oil Cooler Bracket No.2 (P6 x 1) = Spring Washer M6 (P23 x 8)
* Oil Cooler Bracket No.3 (P7 x 1) Flat Washer M6 (P24 x 8)

+ Bolt M6 L=20 (P20 x 8)

(2) Install the Bolt M6 L=35, Spring
Washer M8, and Flat Washer M8 to “C”
in Diagram 1-2. (Dia.2-2-3)

* Bolt M8 L=35 (P26 x 1)
* Spring Washer M8 (P28 x 1)
- Flat Washer M8 (P29 x 2)

(3) Install the Oil Cooler Bracket No.1 temporarily installed to the Oil Cooler Core and Air Guide in 2-2 (1) to the bolt
installed in “A”, Oil Cooler Bracket No.2 to the bolt in “B”, and Oil Cooler Bracket No.3 to “C".

- Spacer (P16 x 1) -Flat Washer M6 (P24 x 2)
* Bolt M6 L=20 (P20 x 1) *Nut M8 (P27 x 1)
= Bolt M6 L=25 (P21 x 1) - Spring Washer M8 (P28 x 1)

= Spring Washer M6 (P23 x 2)

\
. .\’




(4) Adjust the position of the Oil Cooler Core so the air guide does not come in contact with the vehicle's body. Tighten
bolts to secure the Oil Cooler Core.

NOTE
- Temporarily install the front bumper to make sure it does not come in contact with the Oil Cooler Core.

CAUTION

¢ Do not apply excessive force to the oil cooler core during installation.
If neglected, the oil cooler core may be damaged by the engine vibration.

2-3. Installing of Adaptor Thermostat Assembly

(1) Apply a thin coat of the engine oil to the O-ring JASO r Cutthe portion the insulator
3056 contacts wi Adaptor Thermo Assy.
- O-ring JASO 3056 (P4 x 1)

(2) Install the O-ring to the groove inside the Adaptor
Thermostat Assembly. Install the Adaptor Thermostat
Assembly to the installation surface of the ail filter using
the Attachment Bolt B. (Dia.2-3-1)

= Adaptor Thermostat Assembly (P2 x 1)
= Attachment Bolt B (P3 x 1)
Tightening Torque N-m(kgf-m)
T=14.7-17.6 (1.5-1.8)

NOTE
* Cut the portion where the insulator comes in contact with the Adaptor Thermostat Assembly.

+ Do not cut off the portion spot-welded.

CAUTION

¢ Use a torque wrench to install the Attachment Bolt. Improper tightening and/or excessive
tightening may cause oil leakage and engine block damage.

2-4. Installing of Oil Cooler Hoses

(1) Cutthe Spiral Tube to two of 300mm in length.
= Spiral Tube (P33 x 1)

(2) Cut the Fire Sleeve to 280mm and 220mm. (Dia.2-4-1,

280mm: P32/ 220mm: P32Q2)
* Fire Sleeve (P32 x 1)

(3) Install a 300mm Spiral Tube and 280mm Fire Sleeve to the
Oil Cooler Hose No.1. Secure the both ends of the Spiral
Tube using Tie Wrap (M), and secure the Fire Sleeve using a
wire. (Dia. 2-4-1)

* Oil Cooler Hose No.1 (P8 x 1)
* Tie Wrap (M) (P36)

» 300mm Spiral Tube (P33)

- 280mm Fire Sleeve (P32 @)

NOTE
- Install the Fire Sleeve to the 90 degree side of the fitting.

-7-



(4) Install a 300mm Spiral Tube and 220mm Fire
Sleeve to the Oil Cooler Hose No.2. Secure the
both ends of the Spiral Tube using Tie Wrap (M),
and secure the Fire Sleeve using a wire. (Dia.
2-4-2)

* Oil Cooler Hose No.2 (P9 x 1)
* Tie Wrap (M) (P36)

» 300mm Spiral Tube (P33)

- 220mm Fire Sleeve (P32 )

NOTE

- Install the Fire Sleeve to the 90 degree side of the
fitting. Make sure to leave 60mm between the
fitting and Fire Sleeve.

(5) Install the Oil Cooler Hose No.1 to the vehicle’s rear
side of the Adaptor Thermostat Assembly and Oil
Cooler Core. (Dia. 2-4-3)

NOTE
- Install the 90 degree side of the fitting to the
Adaptor Thermostat Assembly.

(6) Temporarily install the Oil Cooler Hose No.2 to the
vehicle’s front side of the Adaptor Thermostat
Assembly and Oil Cooler Core. (Dia. 2-4-4)

NOTE
- Install the 90 degree side of the fitting to the
Adaptor Thermostat Assembly.

(7) Ifthe Qil Cooler Hose No.1 and No.2 come in
contact with the insulator, remove the hoses, and cut
off the portion of the insulator where it comes in
contact with the hoses.

NOTE
= Make sure not to cut off the spot-welded portion of
the insulator.




(8) Connect the Qil Cooler Hose No.1 and No.2 to the Adapter Thermostat and the Oil Cooler Core.
Tightening Torque N-m(kgf-m)
T=14.7-17.6 (L5-1.8)

& CAUTION

¢ Do not use sealing tapes to the fittings of the oil cooler hose No.1 and No.2 If neglected, a tape may
get inside the engine, which may result in the engine damage.

e Make sure the oil cooler hoses do not come in contact with any other parts of the vehicle. If
neglected, excessive force may be applied to the hoses and cause damage to the fittings.

(9) Secure the Oil Cooler Hose No.1 and No.2 using the
provided Tie Wraps as shown in Diagram 2-4-6 so
the hoses do not come in contact with the exhaust
manifold and vehicle's body. (Dia.2-4-6, 2-4-7)

* TieWrap (L) (P35)
* Tie Wrap (M) (P36)

NOTE

* |f the hoses are secured by wires, wrap the hose
with the provided Thermos Tape first; then tighten
a thick wire over the Thermos Tape.

* Thermos Tape (P34)

(10) Wrap the spiral tube on the Oil Cooler Hose No.1
and No.2 with the Thermos Tape using wires. (Dia.
2-4-7)

* Thermos Tape (P34)




3. MODIFICATION OF FACTORY PARTS

(1) Remove a plate from the driver’s side fog light removed in 1.(3). Secure the mesh to the fog light cover. (Dia.3-1,
3-2)

* Flat Washer M4 (P19 x 2)
* Flat Washer M6 (P24 x 2)
* Flat Washer M6 Major Dia. (P25 x 2)

NOTE
When securing the mesh, install the parts in the order of Flat Washer M6 Major Dia.,

(2) Cut off the shaded portions in Diagram 3-3, 3-4, and 3-5
so the under cover does not come in contact with the Oil
Cooler Hoses.

-10 -



(3) Cut off the shaded portions in Diagram 3-6 so the inner
fender does not come in contact with the Oil Cooler
Hose No.2.

(4) Check the portion of the inner fender where the opening
of the air guide in the vehicle’s rear comes in contact
with. Remove the inner fender and make many small
holes as shown in Diagram 3-7.

NOTE
To prevent foreign objects from entering through these
holes, make many small holes.

(5) Reinstall the inner fender.

(6) Attach a sponge to a gap between the inner fender and
air guide in the vehicle’s rear. (Dia.3-8)

- Sponge (P30 x 4)

(7) For better ventilation, cut off the shaded portion of the
front bumper as shown in Diagram 3-9.

-11 -



4. INSTALLATION OF RACING SUCTION RELOADED INTAKE KIT

(1) Install HKS Racing Suction Reloaded Intake Kit referring to the installation manual attached to the Kkit.

5. REINSTALLATION OF FACTORY PARTS

(1) Reconnect the battery terminal to the battery.
(2) Install a new oil filter to the Adapter Thermal Assembly.
(3) Refillthe engine ail. (It is recommended to use HKS' engine oil.)

(4) Start the engine Start the engine. Check the following after idling (when the oil temperature exceeds 75°C):
*Make sure oil is not leaking.
Make sure the engine oil level is between H (F) - L after idling.

(5) Reinstall the front bumper and driver side’s fog light.

NOTE
Make sure the air guide and Oil Cooler Core
do not come in contact with the bumper.
Attach a sponge sheet between the front
bumper and M6 L=20 bolt securing the Oil
Cooler Bracket No.2 to Oil Cooler Core.
(Dia.5-1)

Sponge Sheet (P31)

(6) Reinstall the under cover.
NOTE
Attach a sponge sheet if the Oil Cooler Hose
comes in contact with the under cover.

(Dia.5-2)

Sponge Sheet (P31)

% After the installation process is complete, check all items listed in the “Confirmation After Installation” section of
the Instruction Manual.

-12 -



HK'S

HKS Co., Ltd
7181, kitayama, fujinomiya—city, shizuoka—prefecture, 418-0192, JAPAN
http://www.hks—power.co,jp/

-13 -



	Taro12-E04261-F43130-00(15004-A.pdf
	15004-AF010(E04261-F43130-00)英

